ASSEMBLY PARTS AND ACCESSORIES

DECEMBER 1999

Allmand

CONTRACTOR
TLB 35D

Assembly # 0025

ALLMAND BROS. INC
P.O. BOX 888
HOLDREGE, NE 68949

PHONE: 308/995-4495, 1-800/562-1373
ALLMAND FAX: 308/995-5887
ALLMAND PARTS FAX: 308/995-4883

Allmand CONTRACTOR



TABLE OF CONTENTS

FRAME AND DIFFERENTIAL

FRAME AND DIFFERENTIAL PARTS LIST

PARK BRAKE ASSEMBLY

PARK BRAKE ASSEMBLY PARTS LIST

DRIVE MOTORASSEMBLY

DRIVE MOTORASSEMBLY PARTS LIST

DRIVE MOTORASSEMBLY (FRONT WHEEL ASSIST)
DRIVE MOTORASSEMBLY (FRONT WHEEL ASSIST) PARTS LIST
TRACTOR SEAT AND OIL FILTERASSEMBLY

TRACTOR SEAT AND OIL FILTER PARTS LIST
FORWARD/REVERSE PEDAL ASSEMBLY
FORWARD/REVERSE PEDAL PARTS LIST

HYDROSTAT LINKAGE ASSEMBLY

HYDROSTAT LINKAGE ASSEMBLY PARTS LIST

FRAME RAIL AND ENGINE MOUNTS

FRAME RAILAND ENGINE MOUNT PARTS LIST
ORBITROL/LOADER VALVE MOUNT ASSEMBLY
ORBITROL/LOADER VALVE MOUNT PARTS LIST
LOADER VALVE AND HANDLE ASSEMBLY

LOADER VALVE AND HANDLE ASSEMBLY PARTS

FRONT AXLE INSTALLATION

FRONT AXLE INSTALLATION PARTS LIST

FRONT AXLE ASSEMBLY

FRONT AXLE ASSEMBLY PARTS LIST

FRONT AXLE ASSEMBLY (FRONT WHEEL ASSIST)
FRONT AXLE ASSEMBLY (FRONT WHEEL ASSIST) PARTS LIST
FRONT AXLE INSTALLATION (FRONT WHEEL ASSIST)
FRONT AXLE INSTALLATION (FRONT WHEEL ASSIST) PARTS LIST
BATTERY TRAY AND FITTINGS

BATTERY TRAY AND FITTINGS PARTS

KUBOTAENGINE

KUBOTAENGINE PARTS LIST

HYDROSTATAND FITTINGS

HYDROSTAT AND FITTINGS PARTS LIST
KUBOTAENGINE, FRAME AND MUFFLER
KUBOTAENGINE, FRAME AND MUFFLER PARTS LIST
DRIVE MOTOR HOSE ASSEMBLY

DRIVE MOTORHOSE ASSEMBLY PARTS LIST
HYDROSTAT HOSE ASSEMBLY

HYDROSTAT HOSE ASSEMBLY PARTS

STEERING HYDRAULIC ASSEMBLY

STEERING HYDRAULIC ASSEMBLY PARTS
COOLER/LOADER VALVE HYDRAULIC ASSEMBLY
COOLER/LOADER VALVE HYDRAULIC ASSEMBLY PARTS
DRIVE MOTOR HYDRAULIC HOSE ASSEMBLY (FRONT WHEEL ASSIST)

DRIVE MOTOR HYDRAULIC HOSE ASSEMBLY (FRONT WHEEL ASSIST)PARTS LIST

A1A
A-1B
A-2A
A-2B
A-2C
A-2D
A-2E
A2F
A-3A
A-3B
A-4A
A-4B
A-4C
A-4D
A-5A
A-5B
A6A
A-6B
A-6C
A-6D
ATA
A-7B
A-7C
A-7D
ATE
ATF
A7G
A-TH
A8A
A-8B
A9A
A-9B
A-9C
A-9D
A-10A
A-10B
A11A
A-11B
A-11C
A-11D
A-1E
A-1F
A-11G
A-11H
A-111
A-11J



TABLE OF CONTENTS

NOSE ASSEMBLY

NOSE ASSEMBLY PARTS LIST

RADIATOR AND AIR CLEANER ASSEMBLY
RADIATOR ASSEMBLY PARTS LIST

HOOD AND INSTRUMENT PANEL ASSEMBLY
HOOD AND INSTRUMENT PANEL PARTS LIST
INSTRUMENT PANEL ASSEMBLY

INSTRUMENT PANEL ASSEMBLY PARTS LIST
ROPS KIT ASSEMBLY

ROPS KIT PARTS LIST

OPTIONAL BACKUP, STROBE, AND WORK LIGHTS
BACKUP, STROBE, AND WORK LIGHTS PARTS LIST
OPTIONAL BACKUP ALARM SWITCH ASSEMBLY
OPTIONAL BACKUP ALARM SWITCH PARTS LIST
LOADER/BUCKET ASSEMBLY

LOADER/BUCKET ASSEMBLY PARTS LIST
LOADER HYDRAULIC ASSEMBLY

LOADER HYDRAULIC ASSEMBLY PARTS LIST
BACKHOE SEAT ASSEMBLY

BACKHOE SEAT ASSEMBLY PARTS LIST
AUXILIARY VALVE ASSEMBLY (BEFORE 7/1/98)
AUXILIARY VALVE ASSEMBLY PARTS LIST (BEFORE 7/1/98)
AUXILIARY VALVE ASSEMBLY (AFTER 7/1/98)
AUXILIARY VALVE ASSEMBLY PARTS LIST (AFTER 7/1/98)
FUEL TANK ASSEMBLY

FUEL TANK ASSEMBLY PARTS LIST

DECALS (DASH/FENDERS)

DECALS (DASH/FENDERS) PARTS LIST

DECALS (RIGHT SIDE)

DECALS (RIGHT SIDE) PARTS LIST

DECALS (LEFT SIDE)

DECALS (LEFT SIDE) PARTS LIST

DECALS (ROPS)

DECALS (ROPS) PARTS LIST

DECALS (HOOD AND NOSE)

DECALS (HOOD AND NOSE) PARTS LIST

DECALS (LOADER)

DECALS (LOADER) PARTS LIST

DECALS (BUCKET)

DECALS (BUCKET) PARTS LIST

BACKHOE BUCKET OPTIONS

BACKHOE BUCKET OPTIONS PARTS LIST

STABILIZER GUARDS
STABILIZER GUARDS PARTS LIST

A-12A
A-12B
A-12C
A-12D
A-13A
A-13B
A-13C
A-13D
A-14A
A-14B
A-14C
A-14D
A-14E
A-14F
A-15A
A-15B
A-15C
A-15D
A-16A
A-16B
A-16C
A-16D
A-16E
A-16F
A-17A
A-17B
A-18A
A-18B
A-18C
A-18D
A-18E
A-18F
A-18G
A-18H
A-18I
A-18J
A-18K
A-18L
A-18M
A-18N
A-19A
A-19B
A-20A
A-20B



FRAME AND DIFFERENTIAL
MODEL TLB 35D

A-1A




FRAME AND DIFFERENTIAL

NO REQ'D PART NO

-_

*%

4 **
4

W N

1 10-000133
920146
920147
920148

*%
*%

*%

920295
920415
920316
920310
NS 2 920412
920316
920305

Z I
5 ~Nou
NgABRZD

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-1B

DESCRIPTION

9/16-12 NC X 1-1/4" GRADE 5 BOLT
9/16 SPLIT LOCK WASHER
COMPLETE REAR AXLE ASSEMBLY (4.56:1)
(2) SHAFT ASSEMBLY COMPLETE
(1) SEAL PINION
(10) WHEEL STUD
1/2-13 NC X 1-1/4" GRADE 5 BOLT
1/2 SPLIT LOCK WASHER
1/2-13 NC HEX HEAD NUT
1/2 -20 90 DEGREE LUG NUT
REAR WHEEL ASSEMBLY
(2) REAR WHEEL 15X 13
(2) TIRE SUPER TERRA GRIP 31-15.50-15
REAR WHEEL ASSEMBLY
(2) REAR WHEEL 15 X 13
(2) TIRE SOFTRAC 31-15.50-15



PARK BRAKE ASSEMBLY

MODEL TLB 35D

A-2A




PARK BRAKE ASSEMBLY PARTS

2
S~ oowo~NoOoubhbhwN~=~ 0O

o

13
14
15
16
17
18
19
20
21

22

LEGEND: NS = Not Shown

REQ’'D PART NO

A AN AW WaWw

= N2 a N a N

*%

92T063

920220
920221
044057
921232

046161

92T092
920222
92T064

*%

401256
320076
920674
921169

MODEL TLB 35D

A-2B

DESCRIPTION

5/16 - 18 NC KEPS NUT

PARK BRAKE COVER

5/16 - 18 NC NYLON INSERT NUT
PARK BRAKE LEVER

3/8-16 NC NYLON INSERT NUT
5/16-18 NC X 2-1/4 GRADE 5 BOLT
BRAKE CONTROLASSEMBLY
7/16-14 NC X 5 GRADE 5 BOLT
3/8-16 NC GRADE 8 NUT

DRIVE HUB COUPLER

(Replaces 92T045 and 920223)
7/16-20 x 2” GRADE 8 BOLT
(Replaces HC117 and HC118)
PARK BRAKE SPACER

BRAKE BAND ASSEMBLY

7/16 - 14 NC NYLON INSERT NUT
BRAKE ACTUATOR WELDMENT
3/8 -16 NC X 2 GRADE 5 BOLT

3/8 -16 NC X 5 GRADE 8 BOLT

1/4 -28 NF STRAIGHT GREASE ZERK
ADAPTER 6 F50X-S

ADAPTER 12-10 F50X-S
COMPANION FLANGE 1350
(Replaces 920150A Companion Flange)

** = Purchase locally



DRIVE MOTOR ASSEMBLY
MODEL TLB 35D

A-2C




DRIVE MOTOR ASSEMBLY PARTS

NO REQ’D PART NO

O~NO OB WN -

10
11
12
13
14

LEGEND: NS = Not Shown

927220

~ AT A

920882

920806

920674
920881
920675
320076

_ A A a DN DN

MODEL TLB 35D

A-2D

DESCRIPTION

1/2 - 13 NC X 2 GRADE 8 BOLT

1/2 GRADE 8 FLAT WASHER

1/2 - 13 NC X 1-1/4 GRADE 5 BOLT
CROSSMEMBER, HYDRAULIC MOTOR

1/2 SPLIT LOCK WASHER

1/2-13 NC HEX NUT

1/2-13 NC NYLON INSERT NUT

4 BOLT HYDRAULIC MOTOR, ROSS, ME-24
(AFTER SN 9812T050024)

4 BOLT HYDRAULIC MOTOR, ROSS, ME-24
(BEFORE SN 9812T050024)

5/16-18 NC x 2-1/2 GRADE 5 BOLT

5/16 SPLIT LOCK WASHER

12-10F50X-S HYDRAULIC CONNECTOR
CROSSOVER RELIEF VALVE
12-10C50X-S HYDRAULIC ELBOW CONNECTOR
HYDRAULIC ADAPTER 6F50X-S

** = Purchase locally



DRIVE MOTOR ASSEMBLY (FWA)

A-2E

MODEL TLB 35D




DRIVE MOTOR ASSEMBLY (FWA) PARTS

NO REQ'D PARTNO

O~NO OGO WN—

10
11
12
13
14
15

LEGEND: NS = Not Shown

4

- ~ BB pT

S DN BN A A

927220

*%

920882

920806

920675
920881
920674
920698

*%

*%

320076

MODEL TLB 35D

A-2F

DESCRIPTION

1/2 -13 NC X 2 GRADE 8 BOLT

1/2 GRADE 8 FLAT WASHER

1/2 -3 NC X1 1/4 GRADE 5 BOLT

CROSS MEMBER, HYDRAULIC MOTOR

1/2 SPLIT LOCK WASHER

1/2-13 NC HEXNUT

1/2-13NC NYLON INSERT NUT

4 BOLT HYDRAULIC MOTOR, ROSS (ME-24)
(AFTER SN 9812T050024)

4 BOLT HYDRAULIC MOTOR, ROSS (ME-24)
(BEFORE SN 9812T050024)

HYDRAULIC FITTING ELBOW, 12-10C50X-S
CROSS-OVER RELIEF VALVE

HYDRAULIC FITTING, 12-10F50X-S
HYDRAULIC ADAPTER, 8-F50X-S

5/16-18 X2 1/2" BOLT

5/16 FLAT WASHER

HYDRAULIC ADAPTER 6F50X-S

** = Purchase locally



TRACTOR SEAT AND OIL FILTER ASSEMBLY

MODEL TLB 35D

A-3A




TRACTOR SEAT AND OIL FILTER PARTS

NO REQ'D PARTNO

1 1 920821
2 1 920809
3 2 920803
4 1 DD-297
5 3 920816
6 1 920835
7 1 920807
8 1 920820
9 8 *%
10 8 *
11 2 *
12 2 *
13 2 *
14 4 *
15 1 927196
16 8 *
17 1 920245
18 8 *

MODEL TLB 35D

A-3B

DESCRIPTION

HYDRAULIC ADAPTER 8 - 12 C50X-S
FILTERHEAD ASSEMBLY STD.
REPLACEMENT FILTER, 35HP
DECAL, CHANGE FILTER ELEMENT
HYDRAULIC ADAPTER 8 -12 F50X-S
HYDRAULIC ADAPTER 8R6X-S
FILTERHEAD ONLY WITH THIRD PORT
HYDRAULIC ADAPTER 10 -12 C50X-S
1/4 INTERNAL TOOTH LOCK WASHER
1/4 -20 NC X 1/2 GRADE 5 BOLT
3/8-16 NC X 1 1/4 GRADE 5 BOLT
5/16 FLAT WASHER

3/8-16 NC NYLON INSERT NUT
5/16-18 NC KEPS NUT

SEAT MOUNT PLATE

1/4 FLAT WASHER

TRACTOR SEAT W/ADJUSTERS
SPLIT LOCK WASHER

LEGEND: NS = Not Shown
** = Purchase locally



FORWARD/REVERSE PEDAL ASSEMBLY

MODEL TLB 35D

A-4A




FORWARD/REVERSE PEDAL ASSEMBLY PARTS

NO REQ'D PARTNO

1 10 *

2 2 *%*

3 8 *%*

4 2 *%*

5 1 921087

6 1 920280

7 1 927085

8 1 920281

9 2 HD145

10 1 927086

11 2 92T055B

12 1 927055

13 1 92T061

14 1 401256

15 1 920811

16 2 **

17 2 **

18 2 **

19 6 **

20 2 **

21 2 **

22 1 927226
1 927214

23 2 712572

24 1 **

25 2 **

26 2 **

27 1 **

28 1 927195

29 1 920874

30 2 **

31 2 **

LEGEND: NS = Not Shown

MODEL TLB 35D

A-4B

DESCRIPTION

5/16-18 KEPS NUT

5/16-18 X 1 1/2 FULL THREAD PAN HEAD BOLT
5/16-18 X 1 GRADE 5 BOLT
5/16-18 NYLON INSERT NUT

RIGHT SIDE FOOT REST
PEDAL PAD, LARGE

RIGHT FOOT PEDAL
BRAKE PEDAL PAD, REAR

1/4 X1 1/2 ROLL PIN

RIGHT FOOT PEDAL PIVOT SHAFT
PEDAL BUSHING

RIGHT FOOT PEDAL MOUNT WELDMENT
RIGHT FOOT PEDAL F/R LINKAGE ARM
1/4 - 28 NF STRAIGHT GREASE ZERK
CENTER DAMPNER

5/16 SPLIT LOCKWASHER

M8 X 1.25 HEXNUT

3/8-16 X 1 1/2 GRADE 5 BOLT

3/8 FLAT WASHER

3/8-16 NYLON INSERT NUT

POP RIVET

3/8 LINK ROD (BEFORE SN 9903T180024)
3/8 LINK ROD (AFTER SN 9903T180024)
OFFSET YOKE, 3/8-24

3/8-16 X 2 GRADE 8 BOLT

3/8 TOPLOCK NUT

3/8-24 HEXNUT

3/8-16 X 1 1/2 GRADE 8 BOLT
DAMPENER MOUNTING BRACKET
RIGHT SIDE STEP PEDAL PROTECTOR
¥a-20 X 1 TRUSS HEAD SCREW
Va-20 NC KEPS NUT

** = Purchase locally



FRAME RAILS AND ENGINE MOUNTS

MODEL TLB 35D

A-5A




FRAME RAILS AND ENGINE MOUNT PARTS

NO REQ'D PARTNO
1 1 92T219A
2 1 9272198
3 1 927221
4 g ™
5 4 =
6 4 =
7 4 =
8 2 920020
9 4 *%

10 12 -

11 1 927199

12 1 927206

13 g ™

14 8 ™
15 1 927228
16 6 ™

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-5B

DESCRIPTION

FRAME RAIL LEFT
FRAME RAIL RIGHT
DRIVE GUARD

1/2 FLAT WASHER

1/2 SPLIT LOCKWASHER

1/2-13 NC NUT

1/2-13 NC x 1 1/4 GRADE 5 BOLT
TIE DOWN HOOK

3/8-16 NC x 1 CARRIAGE BOLT
3/8-16 NC NYLON INSERT NUT
ISUZU ENGINE MOUNT LEFT
ISUZU ENGINE MOUNT RIGHT
3/8 FLAT WASHER

3/8-16 NC x 1 1/4 GRADE 5 BOLT
SKID PLATE

5/16-18 NC x 1 SELF-TAPPING BOLT



FRAME RAIL AND ENGINE MOUNTS
MODEL TLB 35D

A-5A




FRAME RAIL AND ENGINE MOUNTS PARTS LIST

NO  REQD PARTNO
1 1 927065
2 1 927030
3 1 927088
4 1 92T003A
5 1 9270031
6 4 *%

7 4 *%
8 8 -
9 8 -
10 12 -
11 2 920021
12 4 -

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-5B

DESCRIPTION

KUBOTA ENGINE FRAME RIGHT MOUNT
KUBOTA ENGINE FRAME LEFT MOUNT
SKID PLATE

LEFT FRAME RAIL

RIGHT FRAME RAIL

5/16-18 NC x 1-1/4 GRADE 5 BOLT
5/16-18 NC NYLON INSERT NUT

3~8-16 NC x 1-1/4 GRADE 5 BOLT

3 8 FLAT WASHER

3/8-16 NC NYLON INSERT NUT

TIE DOWN HOOK

3/8-16 NC X 1 CARRIAGE BOLT



ORBITROL/LOADER VALVE MOUNT ASSEMBLY

MODEL TLB 35D

A-6A




ORBITROL/LOADER VALVE MOUNT PARTS

NO REQ’'D PART NO
1 4 *%*
2 4 *%
3 1 927187
4 1 920157
5 4 **
6 4 **
7 1 920322
8 2 927113
9 1 920155
NS 920156
NS 920158

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-6B

DESCRIPTION

3/8-16 NC TOP-LOCK LOCK NUT
5/16 FLAT WASHER

WALVOIL JOYSTICK MOUNT PLATE
STEERING COLUMN - 11°

3/8 SPLIT LOCK WASHER

318-16 NC X 1 1/2 GRADE 5 BOLT
BREATHER CAP

VALVE MOUNTING U-BOLT
STEERING ORBITAL 4.23 CID
STEERING WHEEL

STEERING WHEEL NUT



LOADER VALVE AND HANDLE ASSEMBLY

MODEL TLB 35D

A-6C




LOADER VALVE / HANDLE ASSEMBLY PARTS

MODEL TLB 35D

A-6D
NO REQ'D PARTNO DESCRIPTION
1 3 * 5/16 - 18 NC x 2" CARRIAGE BOLT
2 1 920801 LOADER VALVE HANDLE, WALVOIL
3 1 920800 LOADER VALVE, WALVOIL
4 1 920698 ADAPTER 850X-S
5 3 o 5/16 -8 NC TOP LOCK NUT
6 2 320076 ADAPTER 3/8 ORM - 3/8 JIC MALE 6 F50X-S
7 2 920692 ADAPTER 90° 6C50X-S
8 1 320070 ADAPTER 90° SC50X-S
9 1 927187 WALVOIL JOYSTICK MOUNT PLATE
ATTENTION
For the following TLB Serial Numbers:
980BT54 9808182
9808T55 9808183
9808T56 9808T84
Add the following when ordering. 920800:
1 920692 ADAPTER 90° 6C50X-S
1 920840 HOSE ASSEMBLY 3/8 x 29 6FJX - 6FJX

See page A-6E and A-GF if needing fittings or hoses.

LEGEND: NS = Not Shown
** = Purchase locally



LOADER VALVE AND HANDLE #2

MODEL TLB 35D

A-6E




LOADER VALVE AND HANDLE #2 PARTS
MODEL TLB 35D

A-6F

ATTENTION
Forthe following TLB Serial Numbers:
9808754 9808182
9808755 9808183
980BT56 9808T84

NO REQ'D PARTNO DESCRIPTION

1 3 ** 5/16 - 18 NC X 2" CARRIAGE BOLT
2 1 920801 LOADER VALVE HANDLE, WALVOIL
3 1 920800 LOADER VALVE, WALVOIL

4 1 920698 ADAPTER 850X-S

) 3 * 5/15-18 NC TOP LOCK NUT

6 3 920665 ADAPTER 6-8F50X-S

7 1 920825 ADAPTER 90' 6-8C50X-S

8 1 320070 ADAPTER 90' 8C50X-S

9 1 927187 WALVOIL JOYSTICK MOUNT PLATE

See pages A-11l and A-11J for hose replacement numbers.

LEGEND: NS = Not Shown
** = Purchase locally



LOADER VALVE LINKAGE ASSEMBLY

MODEL TLB 35D

A-6G




LOADER VALVE LINKAGE ASSEMBLY PARTS

NO REQ'D PARTNO

1 1 921003
2 4 *
3 4 *
4 2 920832
5 1 921002
6 1 921000
7 1 920833
8 2 *%*
9 2 *%
10 3 **
11 2 *
12 1 921001

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-6H

DESCRIPTION

BELLOW

M6 x 25 - 12.9 NICKEL PLATED SHCS
A6 DIN-7980 GALVINIZED WASHER

M6 ARTICULATED JOINT

PIVOT

PIN

M6 ROD END

5,0x9x0, 5 SCHNORR WASHER
MWO-12.9 SOCKET HEAD CAP SCREW
1SO-4032/M6-8 GALVANIZED HEX NUT
UNI-5933M5x14-8.8 FLAT HEAD SCREW
HOLDER



FRONT AXLE ASSEMBLY NO.1

MODEL TLB 35D

A-TA




FRONT AXLE ASSEMBLY NO.1 PARTS

NO REQ’'D PART NO

1 1 HNO75

2 1 927152

3 1 927100

4 1 920243

5 2 *%

6 2 *%

7 2 *%

8 AR FWO063
AR FWO064
AR FWO065

9 1 927002

10 1 401258

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-7B

DESCRIPTION

13/4-12 HEX JAM NUT

FRONT AXLE NUT PLATE

AXLE PIVOT BOLT BRACKET WELDMENT
FRONT AXLE ASSEMBLY

5/16 FLAT WASHER

5/16 SPLIT LOCK WASHER

5/16 -18 NC X 1 GRADE 5 BOLT

13/41.D.X21/4 O0.D. MACHINE BUSHING 18 GA.
13/41.D.X21/4O0.D. MACHINE BUSHING 14 GA.
13/41.D.X21/4O0.D. MACHINE BUSHING 10 GA.
PIVOT BOLT ASSEMBLY

1/4 -28 45° GREASE ZERK



FRONT AXLE ASSEMBLY NO. 2

MODEL TLB 35D

A-7C




FRONT AXLE ASSEMBLY NO. 2 PARTS

NO REQ'D PARTNO

1 1 920203
2 1 927105
3 2 920230
4 4 920340
5 5 401257
6 2 927104
7 2 *%*

8 2 *%*

9 2 *%*

10 2 *

11 1 920750
12 2 920217
13 2 920212
14 2 920215
15 2 920210
16 12 920202
17 2 920216
18 2 920213
19 2 920208
20 2 920207
21 2 920206
22 2 920205
23 4 FWO028
24 4 *

25 4 *

26 4 920291
27 4 042085
28 2 927103
29 1 927102
30 2 320076
NS 920370
NS 920459

LEGEND: NS = Not Shown

MODEL TLB 35D

A-7D
DESCRIPTION

FRONT AXLE ASSEMBLY 7/96

SHORT SPINDLE WELDMENT, RIGHT

THRUST WASHER

BUSHING, 13/4 X 11/2 LONG

1/4 -28 9CP GREASE ZERK

SPINDLE SLEEVE CAP

3/8 -16 NC X 1 GRADE 8 BOLT

3/8 SPLIT LOCK WASHER

1/2-13NC NYLON INSERT NUT

1/2-13 NC X 1 1/4 GRADE 8 BOLT

STEERING CYLINDER 1:10 TAPER

INNER SEAL -162289 (RIGHT SIDE NOT SHOWN)
INNER BEARING -JL69349 (RIGHT SIDE NOT SHOWN)
INNER BEARING RACE (RIGHT SIDE NOT SHOWN)
HUB W/RACES, BEARINGS, CAP, SEALS, STUDS
STUD BOLT (ONLY ONE SHOWN)

OUTER BEARING RACE (RIGHT SIDE NOT SHOWN)
OUTER BEARING -LM67048 (RIGHT SIDE NOT SHOWN)
7/8 WASHER (RIGHT SIDE NOT SHOWN)

7/8 HEX CASTLE NUT (RIGHT SIDE NOT SHOWN)
COTTERPIN (RIGHT SIDE NOT SHOWN)

GREASE CAP (RIGHT SIDE NOT SHOWN)

1/2 USS HARDENED LOCK WASHER

3/32 X 3/4 COTTER PIN

7/16 - 20 NF HEX CASTLE NUT

TIE ROD END (LARGE)

14mm X 1.5 JAM NUT

TIE ROD STUD 14mm X 82.5

SHORT SPINDLE SLEEVE WELDMENT, LEFT
ADAPTER 3/8 ORM - 3/8 JIC MALE 6F50X-S
STEERING ARM BUSHING

OPTIONAL FRONT AND REAR TURF TIRE ASSEMBLY

INCLUDES ('2\? REAR TURF TIRES AND )2) FOAM
FILLED FRONT TIRES.

** = Purchase locally



FRONT AXLE ASSEMBLY (FWA)

MODEL TLB 35D




FRONT AXLE ASSEMBLY (FWA) PARTS

NO REQD PARTNO

TN O WN =

LEGEND: NS = Not Shown

NNNPRERARREAEBRARDBDR NN -

920239

*%

*%

920750
920291
MFO85
FW028

*%

*%

320076
921013

MODEL TLB 35D

A-7F
DESCRIPTION

FRONT AXLE ASSEMBLY, FWD
1/2-13 NC NYLON INSERT NUT
1/2-13 NC x 1-1/4 GRADE 8 BOLT
STEERING CYLINDER 1:10 TAPER
TIE ROD END (LARGE)

14mm X 1.5 JAM NUT

1/2 USS HARDENED LOCKWASHER
7/16-20 NF HEX CASTLE NUT

3/32 X 3/4 COTTERPIN

ADAPTER 3/8 ORM - 3/8 JIC MALE 6F50X-S
TIEROD STUD

** = Purchase locally

NO

A ON -

= O 00 ~NO O,

12
13
14
15

LEGEND: NS = Not Shown

REQ’'D PART NO

2 a2 WNOOOO 2NN NPENDNDNDNNNDN_A A

923228
923229
923230

*%
*%
*%

*%

923231
923232
923233
923234
923235
923236

0 *%

*%

*%

923237
923238
923239
921243

DESCRIPTION

AXLE ALLMAND BROS. WELDMENT
SPINDLE ASSEMBLY RHALLMAND BROS.
SPINDLE ASSEMBLY LHALLMAND BROS.
HHCS G5P 1/4-20 X 3-3/4

WASHER, FLAT 1/4 USS PLTD

WASHER, LOCK 1/4 PLTD

NUT HEX 1/4-20 PLTD

BRACKET HOSE LOOP

CAP, SPINDLE

BUSHING, CAST BRONZE

SHIM, SPINDLE

MOTOR, WHEEL CHARLYNN

HUB, CAST 5 ON 4.5-2000 CHARLYNN
BOLT, WHEEL 1/2-20 X 1-1/4 90D

HHCS G5P 1/2-13 X 1-3/4

WASHER, LOCK 1/2 PLTD

SNAP RING, EXTERNAL

ZERK, GREASE STRAIGHT 1/4-28
MOD-BUSHING SOLID BRONZE

BUSHING, TIE ROD END

** = Purchase locally



FRONT AXLE INSTALLATION (FWA)

MODEL TLB 35D

A-7G

==

N

B
y 2,
£

\m




FRONT AXLE INSTALLATION (FWA) PARTS

NO REQ’'D PART NO

1 1 HNO75

2 1 927152

3 1 927100

4 1 920239

5 2 *%

6 2 *%

7 2 *%

8 AR  FWO063
AR  FWO064
AR  FWO065

9 1 927002

10 S} 401257

LEGEND: NS = Not Shown

MODEL TLB 35D

A-7TH

DESCRIPTION

13/4-12 HEX JAM NUT

FRONTAXLE NUT PLATE

AXLE PIVOT BOLT BRACKET WELDMENT
FRONT AXLE ASSEMBLY, FWD

5/16 FLAT WASHER

5/16 SPLIT LOCK WASHER

5/16 - 18 NC X 1 GRADE 5 BOLT
13/41.D.X21/4O0.D. MACHINE BUSHING 18 GA.
13/41.D.X21/4O0.D. MACHINE BUSHING 14 GA.
13/41.D.X21/40.D. MACHINE BUSHING 10 GA.
PIVOT BOLT ASSEMBLY

1/4 -28 90° GREASE ZERK

** = Purchase locally



BATTERY TRAY AND FITTINGS (2WD)

MODEL TLB 35D

A-8A




BATTERY TRAY AND FITTINGS (2WD) PARTS

NO REQ’D PART NO

1 1 927014

2 2 *%

3 2 *%

4 2 *%

5 2 920325

6 2 *%

7 1 920699

8 1 920823

9 1 920886
NS 320550

10 1 920322

11 1 320080

12 1 920822

13 4 920669

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-8B

DESCRIPTION

BATTERY TRAY

5/16-18 NC KEPS NUT

3/8-16 NC x 1 GRADE 5 BOLT
5/16-18 NC x 1 GRADE 5 BOLT
FLOW EZY FILTER#S15-100
3/8-16 NC KEPS NUT

90° FITTING 8-8 CTX-6
FITTING6 FTX-S

HYDRAULIC OIL LEVEL INDICATOR
SIGHT GLASS (BEFORE 1/1/99)
OIL BREATHER CAP
90°FITTING 6 CTX-S
90°FITTING 10-12CTX-S

90° FITTING 6 WETX-WLNS



BATTERY TRAY AND FITTINGS (FWD)

MODEL TLB 35D

A-8C




BATTERY TRAY AND FITTINGS (FWD) PARTS

NO

ONO OB WN -

9

10
11
12

REQ’D

1

= 2 DNDNDNDDNDDN

NS

AN aDN -

PART NO

92701 4

920325
920699
920886
320550
920322
320080
920822
920669

LEGEND: NS = Not Shown

** = Purchase locally

MODEL TLB 35D

A-8D

DESCRIPTION

BATTERY TRAY

5/16-18 NC KEPS NUT

3/8-16 NC x 1 GRADE 5 BOLT
5/16-18 NC x 1 GRADE 5 BOLT
FLOW EZY FILTER #S15-100
3/8-16 NC KEPS NUT

90° FITTING 8-8 CTX-6
HYDRAULIC OIL LEVEL INDICATOR
SIGHT GLASS (BEFORE 1/1/99)
OIL BREATHER CAP

90° FITTING 6 CTX-S
90°FITTING 10-12CTX-S

90° FITTING6 WETX-WLNS



MODEL TLB 35D

ISUZU ENGINE ASSEMBLY

A-9A

~
\?

g
i

o~ \\/ ///y\ \
D |

AR 1&4,/4/\¢ N7/ X
%‘/ﬁﬂ_’//.wyﬁfé/
O

e TN NS




ISUZU ENGINE ASSEMBLY PARTS

NO REQ'D PARTNO

N —

©Co~NOOLhhw

10
11

12
13
14
15
16
17
18
19
20
21

22
23
24
25
26
NS
NS
NS

LEGEND: NS = Not Shown

1 920812
1 927203
1 920901
3 *%*

3 *%*

2 927200
1 6 *%*
1 6 *%*

1 Q@@
1 921239
2 *%*

2 *%

2 *%*

1 920826
2 *%*

2 *%

1 927205
2 *%

2 *%

1 650220
2 *%

2 *%*

2 *%*

1 927223
2 *%*

2 *%*

1 DD 310
3 920878
1 650221
1 920871

MODEL TLB 35D

A-9B

DESCRIPTION

ISUZU 3LD ENGINE ASSEMBLY
THROTTLE BRACKET

THROTTLE BRACKET (AFTER S/N 0004T160025)
1/4 SPLIT LOCKWASHER

M6 x 1.0 x 12mm GRADE 8.8 BOLT
ENGINE MOUNT

M10 x 1.5 x 20mm GRADE 8.8 BOLT
10mm FLAT WASHER

SPLINE ADAPTER

SERVO CONTROL HYDROSTAT
M12 x 1.75 x 35mm GRADE 8.8 BOLT
12mm SPLIT LOCKWASHER

12mm FLAT WASHER

GEAR PUMP

3/8-16 NC x 1 1/4 GRADE 5 BOLT
3/8 SPLIT LOCKWASHER

FUEL FILTER BRACKET

10mm SPLIT LOCKWASHER

M10 x 1.5 x 20mm GRADE 8.8 BOLT
FUEL FILTER ELEMENT

5/16-18 NC x 1 3/4 GRADE 5 BOLT
5/16 FLAT WASHER

5/16-18 NC NYLON INSERT NUT
DAMPENER MOUNT

1/4-20 NC x 1 GRADE 5 BOLT
1/4-20 NC NYLON INSERT NUT
DECAL (AIR CLEANER SERVICE)
GLOW PLUG

OILFILTER

AIRFILTER ELEMENT

** = Purchase locally
@@@ = See Isuzu Dealer



HYDROSTAT DRIVE FITTINGS
MODEL TLB 35D

A-9C




HYDROSTAT DRIVE FITTING PARTS

NO REQ'D PARTNO

920819
920825
920880
920817
BF099
BF100
920818
920816
1 920894

SN A2 WD,

%oo\lovm-boow—\

MODEL TLB 35D

A-9D

DESCRIPTION

ADAPTER 90° 16 C50X-S

ADAPTER 90° 6-8 C50X-S

VIBRO-INSULATOR

ADAPTER 90° 12-16 C50X-S

HYDROSTATIC FITTING

HYDROSTATIC FITTING

ADAPTER MALE CONNECTOR 0503-10-8

ADAPTER MALE CONNECTOR 12 F50X-S
HYDROSTAT DUMP VALVE

LEGEND: NS = Not Shown
** = Purchase locally



ENGINE AND FRAME RAILS

MODEL TLB 35D

A-10A




ENGINE AND FRAME RAIL PARTS

NO  REQD PARTNO
1 4 640500
2 4 -

3 4 -

4 4 -

5 8 640565
6 1 920864
7 1 927079
8 4 *%

9 8 *%

10 4 -

11 4 -

NS 650234

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-10B

DESCRIPTION

ENGINE SHOCK MOUNT
3/8-16 NC x 2 3/4 GRADE 5 BOLT
3/8 FLAT WASHER

3/8-16 NC NYLON INSERT NUT
ENGINE MOUNT WASHER
ISUZU 35 HP MUFFLER
MUFFLER HEAT SHIELD

M8 X 1.25 HEX NUT

8mm FLAT WASHER

5/16-18 NC x 1 GRADE 5 BOLT
5/16 SPLIT LOCKWASHER
MUFFLER GASKET



HYDRAULIC HOSE MASTER LIST

MODEL TLB 35D

A-11A
ISUZU HOSE KIT (920810)
DESCRIPTIONS AND LOCATIONS
PART # | HOSE DESCRIPTION QTY | LOCATION
920621 6M3K-6FJX-6FJX-41” 2 Lower hydraulic cylinder fitting to loader T fitting
920623 6M3K-6FJX-6FJX-23.75” 2 Upper hydraulic cylinder fitting to loader T fitting
920625A | 6M3K-6FJX-6FJX-34.25” 2 Lower bucket cylinder fitting to loader T fitting
LOADER 920627 6M3K-6FJX-6FJX90S-19.5” 2 Upper bucket cylinder fitting to loader T fitting
920636 6M3K-6FJX90L-6FJX90S-308°-81.5” 1 Lower loader T fitting to lower bulkhead fitting on right
side tractor frame
920637 6M3K-6FJX90S-6FJX90S-305°-81” 2 Upper loader T fitting to upper bulkhead fitting on left
side tractor frame
920638 6M3K-6FJX90L-6FJX90S-350°-84” 1 Upper loader T fitting to lower bulkhead fitting on left
side tractor frame
920617 6M3K-6FJX-6FJX45M-270°-62.5” 1 Port “R” on orbital to left side at steering cylinder
STEERING 920843 6M3K-6FJX-6FJX90S-27.5" 1 Port “P" on orbital to top port on gear pump
920619 6M3K-6FJX-6FJX90L-20.5" 1 Port “T” on orbital to left side of tank
920844 6M3K-6FJX90L-6FJX45M-180°-79.5” 1 Port “L" on orbital to right side of steering cylinder
920840 6M3K-6FJX-6FJX-29” 1 Left bottom loader valve to bottom right frame
920841 6M3K-6FJX-6FJX90S-51.25” 1 Top right at loader valve to top fitting in left side of
tractor frame for loader
LOADER 920842 6M3K-6FJX-6FIX-49.5” 1 Bottom right at loader valve to bottom fitting in left side
VALVE of tractor frame for loader
920686 6M3K-6FJX-6FJX90S-30” 1 Left top loader valve to right top frame
920850 8M3K-8FJX-8FJX90S-26.5” 1 Out of bottom of gear pump to inside of loader vaive
920890 8M3K-8FJX-8FJX-109” 1 Out of loader valve to inside at backhoe
920846 8M3K-8FJX-8FJX90S-26.25” 1 Left side hydrostat to front fitting in right side tank
920847 SM3K-8FJX-8FJX90S-50.5” 1 Charge loop filter (inside filter) from bottom right at
hydrostat
HYDROSTAT 920849 8M3K-8FIX-8FJX90S-36” 1 C);ldarge loop filter (outside filter) to right side hydrostat
underneath
920851 16G4H-16MP-16FJX90L-27" 1 Left side at reservoir to top at hydrostat
920852 16G4H-16MP-16FJX90S-21.5” 1 Right side at reservoir to left port on gear pump
920848 8M3K-8FJX-8FJX90S-45.5” 1 Outside of backhoe to inside at return filter
COOLER- 920853 10RLA-10FJX-10FJX90S-84” 1 OUT at return filter to IN at oil cooler
FILTER 920854 10RLA-10FJX-10FJX90S-53 1 Outside at oil cooler to left side tank front port
920857 8M3K-8FJX-8FJX90S-23” 1 Front of charge filter to IN of return filter
DRIVE MOTOR | 920845 6M3K-6FJX-6FJX90S-22.5” 1 Hot oil shuttle to right side tank
2 WHEEL 920855 12C12-12FJX-12FJX90M-14.75” 1 Top port on hydrostat to port A on drive motor
DRIVE HOSE 920856 12C12-12FJX-12FJX90M-17.75” 1 Bottom port on hydrostat to port B on drive motor
KIT
920891 6M3K-8FJX-8FJX45S8-59” 1 Port A drive motor to port #1 on front assist valve
FWA OPTION 920892 6M3K-8FIX-8FJX4558-61” 1 Port B drive motor to port #2 on front assist vaive
HOSE KIT 920883 12C12-12FJX-12FJX90S-13” 1 Bottom port on hydrostat to Port “B” on drive motor
920884 12C12-12FJX-12FJX90S-18.5” 1 Top port on hydrostat to Port “A” on drive motor




HYDRAULIC HOSE MASTER LIST (CONT’D)

MODEL TLB 35D

A-11B

ISUZU ROSS DRIVE (2 WHEEL DRIVE AND FRONT
WHEEL ASSIST)
TLB HYDRAULIC FITTINGS

DESCRIPTIONS AND LOCATIONS

ALLMAND PART NO. | KRIHA PART NO. QUANTITY | LOCATION
8 on Loader Cylinders
2 on Loader Valve (top two ports)
320076 6F50X-S 17 4 on Steering Orbital
1 on Hot Oil Shuttle on Drive Motor
2 on Steering Cylinder
2 on Oil Cooler
920820 10-12 C50X-S 3 1 on Return Filter (QUT)
2 on Left Side Frame
920669 6WETX-WLN-§ 4 2 on Right Side Frame
320550 NA 1 Sight Glass
920692 6C50X-S 2 2 on Loader Valve (bottom two ports)
o 1in Left Tank
320080 6CTX-S-90 2 1 in Right Tank
920822 10-12 CTX-S 1 1 in Left Tank
2 on Charge Filter (1 in and 1 out to return
filter
920816 8-12 F50X-S 4 1 on Return Filter (in)
1 on Left Side Hydrostat
2 on Side Ports of Hydrostat
920817 12-16 C50X-§ 3 1 on Bottom of Hydrostat
1 on Bottom of Hydrostat
920818 8-10 F50X-S 2 1 on Right side of Gear Pump (Bottom Port)
BF100 12 BTX-S 1 1 on Bottom of Hydrostat on 920817
BF099 12-8 TRTX-S 1 1 on Bottom of Hydrostat on 920817
1 on Top of Hydrostat
920819 16 CS0X-S 2 1 on side of Gear Pump
920825 6-8 C50X-S 1 1 on right side of Gear Pump (Top Port)
320070 8C50X-S 1 1 on Loader Valve (Top Right Port)
920698 (2 wheel drive only) 8§F50X-S 1 1 on Left Side port at Loader Valve
: 1 on Left Side port at Loader Valve, 2 on
920698 (Front Wheel Assist) 8F50X-S 3 backside of crossover relief valve
920821 8-12 C50X-S 1 1 on Charge Filter (out)
920835 8R6X-S 1 1 on Return Filter on 920816
920674 12-10 F50X-S 1 1 in port A1 on Crossover Relief Valve
920782 12R6X 2 2 on Drive Motor on 920674
920699 8-8 CTX-S 1 1 in Right Tank
920675 12-10 C50X-S 1 1 in port B1 on Crossover Relief Valve




DRIVE MOTOR HYDRAULIC HOSE ROUTING (2WD)

MODEL TLB 35D

A-11C

(Y

IR

) ...]
4“4 4/1/ ‘\m ]




DRIVE MOTOR HYDRAULIC HOSE (2WD) PARTS
MODEL TLB 35D

A-11D

NO REQ’D PART NO DESCRIPTION

1 1 920856 HOSE ASSEMBLY 3/4 X 21 1/2
12FJX - 12FJX901

2 1 920883 HOSE ASSEMBLY 3/4 X 13 1/2
12FJX - 12FJX901

3 1 920845 HOSE ASSEMBLY 3/8 X 22 1/2

6FJX - 6FJX90S

LEGEND: NS = Not Shown
** = Purchase locally



HYDROSTAT HYDRAULIC HOSE ASSEMBLY

MODEL TLB 35D

A-11E

W /

% 27 D)

7 b.f@];« 4
(AN
SN

Y




HYDROSTAT HYDRAULIC HOSE PARTS

NO

LEGEND: N

REQ’'D PART NO

1 920846

1 920851

1 920849

1 920852

1 920847
S = Not Shown

** = Purchase locally

MODEL TLB 35D

A-11F

DESCRIPTION

HOSE ASSEMBLY 1/2 X 26 1/4
8FJX - 8FJX90S

HOSE ASSEMBLY 1 X 27
16MP - 16FJX90L

HOSE ASSEMBLY 1/2 X 48
8FJX - 8FJX90S

HOSE ASSEMBLY 1 X 21 1/2
16MP - 16FJX90S

HOSE ASSEMBLY 1/2 X 50 1/2
8FJX - 8FJX90S



STEERING HYDRAULIC ASSEMBLY

MODEL TLB 35D

A-11G




STEERING HYDRAULIC ASSEMBLY PARTS
MODEL TLB 35D

A-11H

NO REQ'D PARTNO DESCRIPTION

1 1 920617 HOSE ASSEMBLY 3/8 X 62-1/2
6FJX90S - 6FJX54M - 270°

2 1 920844 HOSE ASSEMBLY 3/8 X 76-1/2
6FJX90L - 6FJX45M - 180°

4 1 920843 HOSE ASSEMBLY 3/8 X 27-1/2
6FJX - 6FJX90S

4 1 920619 HOSE ASSEMBLY 3/8 X 20-1/2

6FJX - 6FJX90L - 25°

LEGEND: NS = Not Shown
** = Purchase locally



LOADER VALVE HYDRAULIC ASSEMBLY

MODEL TLB 35D

A-111




LOADER VALVE HYDRAULIC ASSEMBLY PARTS
MODEL TLB 35D

A-11J

NO REQ'D PART NO DESCRIPTION
1 1 920840 HOSE ASSEMBLY 3/8 X 29
6FJX - 6FJX
2 1 920841 HOSE ASSEMBLY 3/8 X 48-1/4
6FJX - 6FJX90S
3 1 920842 HOSE ASSEMBLY 3/8 X 46-1/2
6FJX - 6FJX
4 1 920686 HOSE ASSEMBLY 3/8 X 30
6FJX - 6FJX90S
5 1 920850 HOSE ASSEMBLY 1/2 X 26-1/2
8FJX - 8FJX90S
6 1 920890 HOSE ASSEMBLY 1/2 X 108
8FJX - 8FJX
ATTENTION
For the following TLB Serial Numbers
9808T54 9808T82
9808T55 9808T83
9808T56 9808T84

Add the following when ordering 920800:

1 920692 ADAPTER 900 6C50X-S
1 920840 HOSE ASSEMBLY 3/8 X 29 6FJX - 6FJX

LEGEND: NS = Not Shown
** = Purchase locally



COOLER / FILTER HYDRAULIC ASSEMBLY
MODEL TLB 35D

A-11K

3
]
q
d
q
q O
’\‘- d
! £

g
[
\\
£ S




COOLER / FILTER HYDRAULIC ASSY PARTS

MODEL TLB 35D

A-11L

NO REQ’'D PART NO DESCRIPTION

1 1 920848 HOSE ASSEMBLY 1/2 X 45-1/2
8FJX - 8FJX90S

2 1 920857 HOSE ASSEMBLY 1/2 X 23
8FJX - 8FJX90S

3 1 920853 HOSE ASSEMBLY 5/8 X 84
10FJX - 10FJX90S

4 1 920854 HOSE ASSEMBLY 5/8 X 53

10FJX - 10FJX90S

LEGEND: NS = Not Shown
** = Purchase locally



DRIVE MOTOR HYD. HOSE ASSEMBLY (FWA)

MODEL TLB 35D

A-11M




DRIVE MOTOR HYD. HOSE ASSY (FWA) PARTS

NO REQD PARTNO

1

2

LEGEND: NS = Not Shown

1

1

920883

920884

920845

920892

920891

MODEL TLB 35D

A-11N

DESCRIPTION

HOSE ASSEMBLY 3/4 X 13-1/2
12FJX - 12FJX90L
HOSE ASSEMBLY 3/4 X 21"

12FJX - 12FJX90L
HOSE ASSEMBLY 3/8 X 22-1/2
6FJX - 6FJX90L
HOSE ASSEMBLY 3/8 X 61"
8FJX - 8FJX45S
HOSE ASSEMBLY 3/8 X 59"
8FJX - 8FJX45S
HOSE ASSEMBLY, SUPPLIED BY VENDOR

** = Purchase locally



NOSE ASSEMBLY

MODEL TLB 35D

A-12A

—~\\

4

T\ 0
\" !Wcl //
e oy 3

A

o
7

—

3

ANV

A7 YR .
,:-r‘ AT




NOSE ASSEMBLY PARTS

NO REQ’'D PARTNO

1 1 927184
2 14 *
3 8 *%
4 6 *%
5 2 *%
6 11 927130
7 1 *%
8 1 92T201
9 8 *%
10 6 *
11 8 *
12 1 *
13 2 *
14 2 920234
15 4 *
16 4 *

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-12B

DESCRIPTION

NOSE

5/16 FLAT WASHER

5/16 SPLIT LOCKWASHER

5/16-18 NC x 1-1/2 GRADE 5 BOLT

HAIRPIN COTTER

FRONT BUMPER WEIGHT ROD

SUITCASE WEIGHT, 20KG

FRONT BUMPER WELDMENT (HOLDS 8 WEIGHTS)
1/4-20 NC x 3/4 GRADE 5 BOLT

5/16-18 NC NUT

1/4-20 NC KEPS NUT

4 WEEL DRIVE POWER UNIT (AS REQUIRED)
5/16-18 NC x 1 GRADE 5 BOLT

SOUTHCO SOFT LATCH

#8-32 NC x 1/2 SCREW

#8-32 NC KEPS NUT



RADIATOR ASSEMBLY

MODEL TLB 35D

A-12C




RADIATOR ASSEMBLY PARTS

NO REQ’'D PART NO

1 1 927192
2 6 *%
3 1 920813
4 8 *%
5 1 *%
6 1 WPO053
7 1 920473
8 1 *%
9 2 *%
10 2 WPO051
11 2 920820
12 1 920780
13 4 920332
14 4 *
15 4 *
16 2 927242

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-12D

DESCRIPTION

RADIATOR FAN SHROUD

#7 x 3/4 SELF-TAPPING SHEET METAL SCREW
RADIATOR

5/16 FLAT WASHER

COOLANT TUBING (AS REQUIRED)

TRIMLOK, 28"

COOLANT BOTTLE

COOLANT OVERFLOW TUBING (AS REQUIRED)
STRAP

TRIM LOK 6"

90° HOSE ADAPTER

OIL COOLER, 6 ROW

COOLER MOUNT

5/16-18 NC x 1" CARRIAGE BOLT

5/16-18 NC KEPS NUT

OIL COOLER MOUNTING BRACKET



HOOD / INSTRUMENT PANEL ASSEMBLY

MODEL TLB 35D
A-13A




HOOD / INSTRUMENT PANEL ASSEMBLY PARTS

NO REQ’D
1 4
2 4
3 2
4 2
5 1
6 4
7 2
8 2
9 5
10 1
11 2
12 1
13 4
14 5
15 2
16 4

PART NO

920234
10-000070-05
330437
920231

*%
*%

927138

927190

*%

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-13B

DESCRIPTION

#6-32 NC KEPS NUT

#6-32 NC x 3/8 SCREW
SOUTHCO SOFT LATCH

5/16-18 NC ACORN NUT
FIBERGLASS HOOD ONLY

BALL STUD

GAS SPRING, 35LB

5/16-18 NC KEPS NUT

#10-24 NC x 1/2 SCREW

HOOD HINGE, STAINLESS STEEL
1/4-20 NC x 3/4 SCREW
INSTRUMENT PANEL (PANEL ONLY)
#10-24 NC NYLON INSERT NUT
#10-24 NC KEPS NUT

1/4-20 NC KEPS NUT

#10-24 NC x 3/4 SCREW



INSTRUMENT PANEL ASSEMBLY

MODEL TLB 35D

A-13C




INSTRUMENT PANEL ASSEMBLY PARTS

NO REQ’D PART NO

©oo~Nouh~hwnNn—

10
11

12
13
14
15
16
17
18
19
20
21
22
23
24
NS
25
26
27
NS
NS
NS
NS
NS

LEGEND: NS = Not Shown

927190
640163
620087
920441
HD216
927198
N/A
921441
922004
922005
920824
920902

*%

A N A A A a2 WA A AN -~

*%

927073
Q@@

920865
920866
320024
340014
920867
920462
920868
920010
920008
920007

920464
6" WPO053
920694
921019

A WO W~~~ AP DNAOO QA A AAaaaAaaaaaaahbMnN

MODEL TLB 35D

A-13D
DESCRIPTION

INSTRUMENT PANEL

1/4-20 NC x 3/4 SCREW

CIRCUIT BREAKER MOUNTING BRACKET

30 AMP CIRCUIT BREAKER

15 AMP CIRCUIT BREAKER

TINNEMAN FASTENERS

STEERING COLUMN COVER PANEL

5/15-18 NC x 3/4 SELF-TAPPING SCREW

IGNITION SWITCH

IGNITION KEY ONLY

IGNITION SWITCH (OUTER SHELL)

IGNITION KEYS (SET OF 2 -FLAT TYPE W/TUIMBLER)
#10-24 NC x 3/4 SCREW

THROTTLE CABLE

THROTTLE CABLE (AFTER S/N 0004T160025)
1/4-20 NC KEPS NUT

#10-24 NC NYLON INSERT NUT

THROTTLE CONTROL MOUNT BRACKET

GLOW PLUG

ROCKER SWITCH

PLUG

PUSHBUTTON, FRONT WHEEL ASSIST (AS REQ'D)
HOURMETER

OIL TEMPERATURE GAUGE

CLUSTER GAUGE

WATER TEMPERATURE GAUGE

PLASTIC MANUAL BOX

1/2 SCALE OPERATOR’S MANUAL

OPERATOR'S & PARTS MANUAL

#10-24 NC x 1/2 SCREW

#10 FLAT WASHER

#10-24 NC KEPS NUT

ISUZU WIRING HARNESS

5/8 CUSHION CLAMP

TRIM LOCK (ON LOWER EDGE OF INSTRUMENT PANEL)
CLEVIS, THROTTLE CABLE END (AFTER S/N 0004T160025)
KIT THROTTLE CABLE/CLEVIS/BRACKET

** = Purchase locally
@@@ = See Isuzu Dealer



ROPS ASSEMBLY
MODEL TLB 35D

A-14A




ROPS ASSEMBLY PARTS

NO REQ’'D PART NO
1 1 927011

920122A
711028

*%
*%

*%

927213
920445
920123A
1 920427

ZZo~No o pr~,wWN
N=2PDNDNN-=2 -~

S
S

MODEL TLB 35D

A-14B

DESCRIPTION

ROPSKIT

(1) FRONT POST ASSEMBLY

(1) REAR POST ASSEMBLY

2" LAP BELT KIT

7/8 0.D.x9/16 LD. RUBBER GROMMET
7/16 FLAT WASHER

7/16 - 20 NF NYLON INSERT NUT

7/17 - 20 NF x 1 GRADE 5 BOLT

TLB LIGHT BRACKET (OPTIONAL)
TRACTOR IMPLEMENT LIGHT (OPTIONAL)
3" LAP BELT KIT (OPTIONAL)

LIGHT PLATE, 16/3 WIRE HARNESS

IN THE EVENT OF AROLL OVER OR R.O.P.S. DAMAGE,
THE COMPLETE R.O.P.S. SHOULD BE REPLACED INCLUDING THE HARDWARE.

IF INDIVIDUAL HARDWARE COMPONENTS NEED TO BE REPLACED, THEY CAN BE
SOURCED LOCALLY PROVIDING THEY ARE EQUIVALENT SIZE AND GRADE.

UNDER NO CIRCUMSTANCES SHOULD THE R.O.P.S. EVER BE MODIFIED ORAL-
TERED. IF THIS HAPPENS, CERTIFICATION WILL BE VOID.

LEGEND: NS = Not Shown
** = Purchase locally



OPTIONAL BACKUP, STROBE, AND WORK LIGHTS

MODEL TLB 35D

A-14C

G5
-~

h——

FIN

S—

-

i o\
W



BACKUP, STROBE, AND WORK LIGHT PARTS

NO REQ'D PARTNO

1 2 920445
2 2 *%*
3 2 *%*
4 2 *%*
5 2 *%*
6 1 711028
7 1 920432
8 2 *%*
9 2 *%*
10 1 920442
11 2 **
12 2 *
13 1 921097
NS 1 920427
NS 920476
NS 920477

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-14D

DESCRIPTION

TRACTOR IMPLEMENT LIGHT KIT
1/2-13 NC HEX NUT

1/2 SPLIT LOCKWASHER

1/2 FLAT WASHER

1/2-13 NC x 3 1/4 GRADE 5 BOLT
RUBBER GROMMET 7/8 O.D. x9/16 I.D.
BACK-UP ALARM

1/4-20 NC x 3/4 GRADE 5 BOLT
1/4-20 NC KEPS NUT

STROBE LIGHT, 12 VOLT

#10-24 NC x 3/4 SCREW

#10-24 NC KEPS NUT

LIGHT MOUNTING BRACKET
LIGHT PLATE WIRING HARNESS
WORK LIGHT UPDATE KIT
BACK-UP ALARM UPDATE KIT



OPTIONAL BACKUP ALARM SWITCH
MODEL TLB 35D

A-14E
2
/ 4
! \§> .'Ja
- 3 N 0
\ / // o




OPTIONAL BACKUP ALARM SWITCH PARTS
MODEL TLB 35D

A-14F
NO REQD PARTNO DESCRIPTION

1 1 920431 BACK-UP ALARM SWITCH

2 1 HN065 3/4 X 16 PALNUT

3 1 927055 RIGHT FOOT PEDAL MOUNT WELDMENT

4 4 = 5/15-18 NC KEPS NUT

5 4 = 5/16-18 NC X 1 GRADE 5 BOLT

NS 1 920428 BACK UP ALARM SWITCH WIRING HARNESS

LEGEND: NS = Not Shown
** = Purchase locally



LOADER / BUCKET ASSEMBLY

MODEL TLB 35D

A-15A




LOADER / BUCKET ASSEMBLY PARTS

NO

©Co~NoOOTO O WN=

REQ’'D PARTNO

-b—\-bl\)—\-bl\)l\)ool\)l\)l\)l\)a

*%

*%

921006
92L001S
92L002
HD149
92T006
92L001M
92L001
92L007
92L004M
92L004
401256
92L006K
92L007G
92L007P
92L007R
92L006R

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-15B

DESCRIPTION

1/4 -20 NC NYLON INSERT NUT

1/4 - 20 NC X 2 1/2 GRADE 5 BOLT

LOADERLIFT CYLINDER

LOADER PIVOT PIN WELDMENT

CYLINDERPIVOT PIN

1/4-20 X 2" GRADE 5 BOLT

5/16 X2 SPIRAL ROLL PIN

UPPER LOADER PIN WASHER

LOADERPIN

LOADER ARM ASSEMBLY

BUCKET CYLINDER

BUCKET PIN

BUCKET ASSEMBLY

1/4 - 28 NF GREASE ZERK, STRAIGHT

LOADER CYLINDER SEAL KIT (BUCKET & LOADER)
LOADER CYLINDER GLAND (BUCKET & LOADER)
LOADER CYLINDER PISTON (BUCKET & LOADER)
LOADER CYLINDER ROD (BUCKET)

LOADER CYLINDER ROD (LOADER)



LOADER HYDRAULIC ASSEMBLY
MODEL TLB 35D

A-15C




LOADER HYDRAULIC ASSEMBLY PARTS

MODEL TLB 35D

A-15D

NO REQ’'D PART NO DESCRIPTION

1 2 920625A HOSE ASSEMBLY 3/8 X 34 2 6FJX - 6FJX

2 2 920627 HOSE ASSEMBLY 3/8 X 1972 6FJX - 6FJX90S

3 8 ** 1/4 -20 NC X 3/4 SELF-TAPPING SCREW

4 4 920668 HYDRAULIC ADAPTER 6JTX-S

) 8 920605 TUBE CLIP

6 8 320076 HYDRAULIC ADAPTER 6 ORM -6 JICM

7 2 920623 HOSE ASSEMBLY 3/8 X 23 % 6FJX - 6FJX

8 2 920621 HOSE ASSEMBLY 3/8 X41 6FJX-6FJX

9 1 920636 HOSE ASSEMBLY 3/8 X 78 72 6FJX90L - 6FJX90S - 308°
10 1 920635 HOSE ASSEMBLY 3/8 X 78 6FJX90S - 6FJX90S - 300°
11 1 920638 HOSE ASSEMBLY 3/8 X 84 6FJX90L - 6FJX90S - 285°
12 1 920637 HOSE ASSEMBLY 3/8 X 81 6FJX90S - 6FJX90S - 305°
NS 92L006K LOADER CYLINDER SEAL KIT (BUCKET & LOADER)

LEGEND: NS = Not Shown
** = Purchase locally



BACKHOE SEAT ASSEMBLY

MODEL TLB 35D

A-16A




BACKHOE SEAT ASSEMBLY PARTS LIST

NO REQ'D PART NO

920246
92B002

*%
*%
*%
*%
*%
*%
*%

*%

2 OO ~NOOAPLWN -~
NNNMNNNNDNRERAR-

LEGEND: NS = Not Shown

MODEL TLB 35D

A-16B

DESCRIPTION

BACKHOE SEAT

BACKHOE SEAT MOUNT WELDIVIENT
1/4 FLAT WASHER

8MM X 20MM X 1.25 HCS 8.8 BOLT
3/8-16 NC x NYLON INSERT NUT

5/16 FLAT WASHER

3/8-16 NC x 1-1/4 GRADE 5 BOLT
1/4-20 NC NYLON INSERT NUT

1/4 FLAT WASHER

1/4-20 NC x 1" SOCKET HEAD SCREW

** = Purchase locally



AUXILIARY VALVE ASSEMBLY

MODEL TLB 35D

A-16C




AUXILIARY VALVE ASSEMBLY PARTS LIST

NO

PO RPN A ©ONOO R WN =

17
18
19
20
21
22
23

REQ’'D PART NO

920835
920285
920286
920277
320070
920697
920328
320084
920650
920651
920653
920652
920298
920297

N D aaW 2PN WOWWa A

920296
927224
927225

*%
*%

*%

A= N0 = A

*%

LEGEND: NS = Not Shown

** = Purchase locally

MODEL TLB 35D

A-16D

DESCRIPTION

HYDRAULIC ADAPTER 8R6X-S
1/2 X 29.5-8FJX-8FJX45S (RETURN HOSE)
1/2 X 61.5-8FJX-8FJX45S (PRESSURE SUPPLY)
POWER BEYOND SLEEVE
MALE 0 RING BOSS TO MALE JIC 370 FLARE 90°
1/4 -20 NC NYLON INSERT NUT
8-12 CTX-S HYDRAULIC FITTING
DIRECTIONAL VALVE
1/4 - 20 NC X 1 3/4 GRADE 5 BOLT
HYDRAULIC FITTING 1/2 FF-S
FEMALE COUPLING
FEMALE COUPLING CAP
MALE COUPLING CAP
MALE COUPLING
PF10L-8-3 HYDRAULIC FITTING
1/2 CD-S 10-12 PIPE THREAD 90° MALE-FEMALE
HYDRAULIC FITTING
1/2 CD 45-S PIPE THREAD HYDRAULIC FITTING
QUICK COUPLE SUPPORT BRACKET
QUICK COUPLE SUPPORT BRACKET BOTTOM
1/4 FLAT WASHER
1/4-20 X 3/4 BOLT
1/4-20 X 3/4 PHILLIPS HEAD SCREW
1/4-20 KEPS NUT



FUEL TANK ASSEMBLY

MODEL TLB 35D

A-17A




FUEL TANK ASSEMBLY PARTS LIST

NO REQ'D PARTNO
1 6 920190
2 1 713050
3 1 927093
4 1 92T094
5 10 #

6 10 #
7 1 340027

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-17B

DESCRIPTION

1/4-20 NC J-NUT

1/8 NPTM X BARB ELBOW

POLY FUEL TANK

POLY FUEL TANK MOUNTING PLATE
1/4 - 20 NC X 1 GRADE 5 BOLT

1/4 FLAT WASHER

FILLER CAP, PLASTIC CAP



DECALS (DASH/FENDERS)

A-18A

MODEL TLB 35D

6 7 7
. —_ *A 8
o o0 OLTO Ol
5 R

==
E L ‘
e

1M 9
10

7 | 3 2~ i ﬁ

L.

Y3ONVA




DECALS (DASH/FENDERS) PARTS LIST

NO REQD PARTNO

1 1 920897

1 1 DD-034

2 1 DD-197

3 1 DD-195

4 1 DD-300

5 1 DD-299

6 1 DD-209

7 1 DD-298

DD-246

8 1 DD-189

9 1 DD-207

10 1 DD-179
11 1 DD-196

LEGEND: NS = Not Shown

MODEL TLB 35D

A-18B

DESCRIPTION

COMPLETE DECAL SET TLB 35D

DIESEL

(DANGER) OVERHEAD ELECTROCUTION HAZARD

(DANGER) UNDERGROUND ELECTROCUTION HAZARD

FRONT WHEEL ASSIST

FRONT WHEEL ASSIST (REVERSE)

LIGHTS SYMBOL (W/OPTIONAL WORK LIGHTS)

ENGINE START, ISUZU

LOADER JOYSTICK FUNCTIONS (AFTER SN 9708TOG6)

(DANGER) TOAVOID BODILY INJURY

LOADER JOYSTICK FUNCTIONS

CALIFORNIAPROPOSITION 65 DIESEL WARNING
ENGINE THROTTLE CONTROL

** = Purchase locally



DECALS (RIGHT SIDE)

MODEL TLB 35D

A-18C




DECALS (RIGHT SIDE) PARTS LIST

NO REQ’'D PART NO

1

AL wON -

1
1
1
4

DD-147
DD-212
DD-270
DD-191
DD-210

LEGEND: NS = Not Shown

** = Purchase locally

MODEL TLB 35D

A-18D

DESCRIPTION

NO STEP

OPERATORS MANUAL

ALLMAND DECAL

(WARNING) HIGH-PRESSURE FLUID HAZARD
TIE DOWN POINT

(2) ON TRACTOR FRAME (RIGHT & LEFT)

(2) ON BACKHOE FRAME (RIGHT & LEFT)



DECALS (LEFT SIDE)
MODEL TLB 35D

A-18E




DECALS (LEFT SIDE) PARTS LIST
MODEL TLB 35D

A-18F

NO REQ’'D PART NO DESCRIPTION

1 4 DD-210 TIE DOWN POINT
(2) ON TRACTOR FRAME (RIGHT & LEFT)
(2) ON BACKHOE FRAME (RIGHT & LEFT)

2 1 DD-193 (DANGER) HOT EXHAUST
3 1 DD-258 HYDRAULIC SYSTEM SERVICE DECAL
4 1 DD-158 READ HAND BOOK DECAL

LEGEND: NS = Not Shown
** = Purchase locally



DECALS (ROPS)
MODEL TLB 35D

A-18G




DECALS (ROPS) PARTS LIST

NO REQ’'D PART NO

1 1 DD-190
2 1 DD-194
3 2 DD-219

LEGEND: NS = Not Shown
** = Purchase locally

MODEL TLB 35D

A-18H

DESCRIPTION

(CAUTION)AVOID DEATH OR SERIOUS INJURY
(WARNING)AVOID CRUSHING
(WARNING) PINCH POINT



DECALS (HOOD / NOSE)

MODEL TLB 35D

A-18I

A-18K

DECALS (LOADER)




DECALS (HOOD / NOSE) PARTS LIST

MODEL TLB 35D

A-18J

NO REQ’D PART NO DESCRIPTION

1 1 DD-270 ALLMAND DECAL

2 2 DD-292 DECAL TLB-35D

3 2 DD-287 DECAL NOSE - HOOD SET

4 2 DD-182 CONTRACTOR

LEGEND: NS = Not Shown
** = Purchase locally
A-18L

DECALS (LOADER) PARTS LIST

2 DD-274 CONTRACTOR DECAL
2 2 DD-269 ALLMAND LOGO

LEGEND: NS = Not Shown
** = Purchase locally



DECALS (BUCKET)
MODEL TLB 35D

A-18M




DECALS (BUCKET) PARTS LIST

MODEL TLB 35D

A-18N

NO REQ’D PART NO DESCRIPTION

1 1 DD-285 BUCKET LEVEL INDICATOR

LEGEND: NS = Not Shown
** = Purchase locally



BACKHOE BUCKET OPTIONS
MODEL TLB 35D

A-19A




BACKHOE BUCKET OPTIONS PARTS LIST

PART NUMBER

920131

920132

920133

920134

920135

920189

MODEL TLB 35D

BUCKET DESCRIPTION AND SIZE

BACKHOE BUCKET 509-12”

BACKHOE BUCKET 509--16"

BACKHOE BUCKET 509-18"

BACKHOE BUCKET 509--20"

BACKHOE BUCKET 509--24"

BACKHOE QUICK ATTACH--509

A-19B



STABILIZER GUARD KIT
MODEL TLB 35D

A-20A




STABILIZER GUARD KIT PARTS LIST

MODEL TLB 35D

A-20B

NO REQ’D PART NO DESCRIPTION
1 1 920169 STABILIZER GUARD
2 1 340117 1 1/2" MUFFLER CLAMP - PLATED

LEGEND: NS = Not Shown
** = Purchase locally





